HANOVER

Hanover Outdoor Furniture

IMPORTANT

If you have any problems with this product (missing or damaged parts, assembly issues, etc.),

PLEASE DO NOT RETURN TO THE RETAILER/STORE

from where you purchased the product.

Please call our Toll-Free Customer Service Hotline at: 1'800'416'35 1 1

Between 9:00 AM and 5:00 PM Eastern Time, Monday through Friday

Or visit our website at: WWW- ha nOVE r'p rOd u CtS.Com

To expedite any future warranty claims, please retain the Instruction Sheet, Warranty
Card and receipt for future use.

For additional on-line support on assembly, troubleshooting and care & maintenance of your outdoor
furniture, please visit our website at: www.hanover-products.com.

6/1/2015 (a)



IMPORTANT!! PLEASE READ ENTIRE INSTRUCTION SHEET BEFORE ASSEMBLY!!
TO EXPEDITE WARRANTY CLAIMS PLEASE KEEP INSTRUCTION SHEET, WARRANTY CARD AND COPY OF RECEIPT

Step 1: Carefully remove glass and set aside until Step 5. Step 3: Attach the leg connector bracket to the legs by using the IMPORTANT NOTE: Damage to welds or frames
Lay glass flat--do not stand glass on edge. Remove 1/4"x35 mm bolts as shown in Figure 2. Add a washer resulting from over tightened bolts or improper
all protective materials and set parts on a flat, non- to each bolt. Guide these bolts through the holes in the assembly is not covered under our warranty. Please
abrasive surface. Identify parts packed in carton leg connector bracket, into the fixed nuts already in read all instructions carefully before assembly. If you
against the parts list. If you are missing any parts or place in the legs. Do not over tighten. have any questions regarding your assembly, call our
are unsure how to proceed with assembly, call our Customer Service Center at 1-800-416-3511.
Customer Service Center at 1-800-416-3511. Do
not attempt assembly if any parts are missing or *NOTE: PARTS SHOWN ON PARTS LISTARE NOT TO SCALE
damaged.
£ PARTS LIST DESCRIPTION ORDER PART #|QTY
. . . A
Step 2: Place the table rim (without glass) upside down on a GLASS TOP I
flat, non-abrasive surface. Attach the table leg to the :
rim by using a 1/4"x25 mm bolt and a washer as shown A NN ‘
in Figurel. Guide the bolt through the hole in the table \ B TABLE RIM ST1601 1
leg, into the pre-drilled hole in the table rim. Do not
tighten completely. Some adjustments may be necessary R— - C LEG CONNECTOR ST1602 .
: N A S S S W2 = N S S\ :
to ensure proper alignment of the table legs. Repeat for z‘\%%%%%%%%%% BRACKET
the other three table legs. /‘/‘%%%%%%%%%%
S S OSSO S X S D f\ TABLE LEG ST1603 4
—)
Figure2 E J HEX BOLT DRIVER | HW0006 1
F @)n\\\\\\‘ 1/4"X 25 MM BOLT | HWO0037 4
Step 4: After making any necessary adjustments to the
alignment of the table legs and the leg connector
bracket, use hex bolt driver to tighten all bolts. G @))\\\\\\\\\\ 1/4" X 35 MM BOLT HWO0142 8
e Note: Each bolt must be tightened a few revolutions
I S ST SO SOOI S S y at a time. In order to apply equal pressure to all bolt
. \‘Q‘\%%%%%%%%%\ joints, we recommend working in a cross corner H ) @6.5 X 1.0 MM HWO0004 12
%%%%%%%%%%?‘/ J(X fashion). Repeat until all bgolts are tight. Do not WASHER
<> S< R : :
A/X‘/\’N\‘\‘\’\‘\’ ST over tighten. Over tightening may strip bolts or
T damage the welds or frame. Cover all bolts with 1 @ BOLT COVER HWO0105 12
covers.
Figurel
Step 5: With the help of another person, turn the table in the @ BUMPER G0002
upright position. Note the clear bumpers spaced FACTORY ASSEMBLY
evenly throughout the inside of the rim. Carefully
place glass inside the rim, resting on the clear @m FOOT CAP FC0069
BKS 0 43 1 0 bumpers. Your table is now ready for use. If you FACTORY ASSEMBLY

have any questions, please call our Customer Service
Center at 1-800-416-3511.



call our Customer Service Center at 1-800-416-3511. Do not attempt assembly

]

Guide these bolts through the holes in the seat frame, into the fixed nuts already in place in the back

2. Attach back of love

igure

1p

tr

ing may s

-416-3511.

*NOTE: PARTS SHOWN ON PARTS LISTARE NOTTO SCALE

A—

W | =l = =] | o] o o] <
F+
T
R () S - [\l o v wv N O
(=] (o]
Sl 21§ |2 | g | 25|18 &5|¢g)|¢8
(e}
S| 2| 2|2 | || 2| 2|2]|¢8]|c¢
rm n n 0 n T s T s an) ~ ~
[~
o
= = ~ P~ B
— — ~ ~
Z| @) o g Q Q
g £ | ¢ s | & | & |2 2l 2 | 73|93
= > = = = ~ & A S|
S = ~ % S 2 | fm| 2 a <2 | <=
af | & < = = = = S = U% | 0¥
> P = " o 2 | = =
4 = 3 o) Q g < < P 3 > B
O O < o G "= a3 ox | O
al | 4] - = iy ol I 2 | X | 22|88
Al « 2 ° | © A a 3} 3]
a & T & &
T
2 =
- 2 | B
Z = | 2 - m
£ = | A
= =

C

E

F

G| &

FOOT CAP-1

bly is not covered under our warranty. Please read all instructions carefully before assembly. If you

igure 1

[}

alternating between bolt connections until all bolts are tight. Do not over tighten. Over tighten

s

improper assem

from over tightened bolts or i

ing

IMPORTANT. PLEASE READ ENTIRE INSTRUCTION SHEET BEFORE ASSEMBLY.

damaged.

issing or

Damage to welds or frames result

TR
QXL
RRIRRIALRR
RIRRRALERS
R LRI IR
o0k #iuz%#o #0##0
%

bouts

27

0o ooe
% bag
200000, R
R R
BN
&
A i&u#olnn% o
00ss

22z

25
%% A
R
-qﬂnnunnu¢00 o
0%
5%

R %
RRRIREIREIRLLRLLL,
esssisisisdsss
R
RREERRREELRLA
IR RIS
R RBEC
B s uatsceeretat iy
RERLARA AR

bo2e2% it 05K
e o saca tesess
e oo taotostonestetusatoqtors
EB5R888% oo, KL%
ERIELRRAL oo R
IR RRRERRRLRLRAK 0o,
R
B eeiciniess

Lo L8285 L !

o --~ R
BRIBRLL

3
o508

==

i

Ty
b,
ot

R

%
2
SERL%
Crorenses
8RR

5%
%
SRR
QRRRLE
2RER%
SRR
R8I
8%

%
2
SRBEEK

s
505

R

% 088

0%

AR 08
RRGRRIRRLRLERE%
AR RLRLEL 2
%% R
&

W

% %
2R oo
RRRIRREAKEILEARE
. %
EREIREIREIREL
ERRERRERAEKS
EREERRELARA
gt
PRI
AATITIILA25e52%%,
LRLRRIIRLLRTRALRL
WNWW&W%&W%MN«MNNN&:.
KRR LR
VRREEGAALRAAELAE
VR RRBBRLRARLZLA S
YEALAR LR ALR IR AR
VR

R RRRRRLRRLEREER]

2 RERRLRRIRRLA
R BERIILIRRLRS
PRI
PR RRIRARRIRRLZRL
oo et o at e ores
R
KRR BEELEEERELER
IR ERRRERIRRY
RN
L RRRRARIZRLARLEL
R RRRIRALN
2R AR AL
%fu&#nw%%b ﬂ———————-——.——.—
g
|

sy

otd
RRBREER
RS
R
LR
I ovags
eI ZRIRZAILA
IR
e
o

™

O

ORI,
AR
ZRRRLRRLZ

2% oo

X5

G Tooctesectoree?
(R RIRRRERL
REREGLRAZLZRL
m %ﬂ%@%%i

2 ARRRRALRLRLK,

P LR RLRRLRLLRLLN
RN
R RARRRELZRRA
R LALRATRALA
R R,

B8RRI ARALRY
R R RALILICR
s

%
b

K RLRALRLLEL

snessesesesos s
BRZRELRIZARL 0

R I R

RLLRLK

RN

(o050

202030t

AL

QQQ

N

oo
2

0%
RRLE

oo

%3 R
RIS
R AR RRRBRLRLRARLRLREZAXLAN
LAY
R8RSR
BRI R RRRIALLRLL
K5 R RARIRELRT
2 R R EIRERRRL

%}
LR
R % %,
R % oo
LR KL
R %

%
0o
RBRRK

5%
R
R 2
R R A EERRERKN
e,
BRI
AR R ARIR
R R
R Sttt e
AT L
e a et IS o oo vasonde
= A A R
TR AR IR
L RRRELRILRLULLRL
R RALL AL
R ERRARIRRLLRLR
R R RERRLRRLRL
R R ILRIRLRRALR
R doed
R TR AR
2R RIRULALRRLRL
R
R IRRIRIRRIRR,
o RERRRRRRERRRBERL,
R BRI
BRI
AR
e
oot

%
%
2R
2
to%8s
2

oo

oS0

KR

LRRREX
2RI AL IRAL
ALK
LA ARRLAFL AR %

R AR EREIRLS

e a e tontesatooresacts

’ L

e

%
2 s

2R
K2R
KRRIRIERELRK
RRRIRBEERLTREL,

RRIXRL
S searesases
K22 S AT
“\\mmnnmmw.m_wmnm.«.ﬁ.......======.=
e
i

o2

BGC08006

TO EXPEDITE ANY FUTURE WARRANTY CLAIMS, PLEASE KEEP INSTRUCTION SHEET, WARRANTY CARD AND RECEIPT

Identify all parts packed in the carton against the parts list. Remove all protective materials. If any parts are missing or damaged

Step 1

any parts are m

Attach the seat frame to the back frame by using four 5/16"x40 mm bolts and washer as shown in F

frame. Do not over tighten.

Step 2

seat arm by inserting two 5/16"x40 mm bolts with washers through holes in the back portion of love seat frame and into the holes in the rear portion of the love seat arm as shown in Figure 2. Hand tighten only.

Attach love seat arm by inserting two 5/16"x25 mm bolts with washers through the holes in front seat portion of the love seat frame and into the holes in the love seat arm shown in Fi
Repeat for the opposite side.

Step 3

Tighten all bolts using the hex bolt driver provided. Tighten each bolt a few revolutions at a time

bolts or damage the welds or frame. Cover all bolts with bolt covers provided.

Step 4

Your love seat is now ready for use. If you have any questions, please call our Customer Service Center at1-800

Step 5

have any questions regarding your assembly, call our Customer Service Center at 1-800-416-3511.

IMPORTANT NOTE



	Hanover-Install-Cover
	ORLEANS2PC-Manual.pdf
	Orleans Coffee Table
	页面 1
	页面 2

	Orleans Loveseat
	页面 1
	页面 2





